20051 1MMA-1P

TEST REPORT

-

Customer ™. g Hing Foundry (HK) Limited e Received : 11-May-2020

a Tsuen, Kung Um Road, Yuen Long, N.T. e Tested : 14-May-2020
Customer Code : C120
Site Code : -
i 0 Square Ductile Iron Surface
Clear Opening : 300 mm
Test Results
Lab. kple No. % -0/
o
NS
Custo:ner $ample No. i -
i fT} Block (diameter)  mm q\ 300
zgading Test m V
[ 2/ N
Applied Test Load V 2331
(maintained for 30 sec.) ’
/ \A\ J NCF

Address

Observation

N,
AN

Cover: 13.3

Mass Frame : 13.0

Legend : FAC - FractuN/ grating
A -- Fracture at frame
-- No Visible Fracture

Remarks :

CHAN Leung Chor, Dennis
Laboratory Manager




HIKLAS 237
TEST
BS EN 124-1: 2015
(o) . Cheung Hing Foundry (HK) Limited 11-May-2020
99 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T. 14-May-2020
% 1e120
: 7 C istomer :
e'Uescrif d . 0 %550 clear opening x 100(H) Double Seal Dus i linle (over & Frame
asdificati £.C250
eling 1 550 mm
Test Results:
Lab. Sample No. \I 20051 1Ml P/1
Customer Sample No. = \
Size of Test Block mm N
Permanent Set
Applied Load 167
(2/3 of Applied Test Load) KN y
VS
eﬁed Permanent Set mm I 7 \ 0!7L j

dit‘Test \ W \
A plied Test Load

intinred for 30 sec.) N 2522
Obseyv/ation N

ks Width mnw\ \I
Compliance# == 7 N Passed
Measured Mass# ,g( / / m;igg

A4

@00 (secured according to 6.6a or 6.6¢)

Q0 (secured according to 6.6b)

For units made of materiai$a of cl. 7, shall not show cracks in the cause ¢
aits made of reinforced concrete, no crack wider than 0.2 in the ca

K.C.Yeung Anproved By: /‘i

15-May-2020

CHAN Leung Chor, Dennis
Laboratory Manager

1
- End of report -
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HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




BS EN 124-1: 2015

11-May-2020
14-May-2020
. C120

: Cheung Hing Foundry (HK) Limited
99 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T.

Test Results:
Lab. Sample No. >, 200511MA7P/1
Customer Sample No. - \

Size of Test Block mm N
Permanent Set

Applied Load 401 \
(2/3 of Applied Test Load) kN /
V-
e\red Permanent Set mm \ 0.03

adi& Test w =
A plied Test Load
'mired for 30 sec.) kN 608.1

Obseyvation N

ks Width mm \ \]

Compliance# Passed

Measured Mass# ¢ ( / ve; gz 2

CHAN Leung Chor, Dennis
Laboratory Manager

1

Page 0
- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




HIKLAS 237
TEST
BS EN 124-1: 2015
C . Cheung Hing Foundry (HK) Limited 27-May-2020
299 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T. : 3-Jun-2020
. Cl120
escidl . 600%850 clear opening x 100(H) Double Sea
Sai : 600 x 800 mm

Test Results:
Lab. Sample No. /" 200527MAGP/1 '\
Customer Sample No. - \
Size of Test Block mm N
Permanent Set -

Applied Load ‘ 267
(2/3 of Applied Test Load) N
ealured Permanent Set mm 0.32
adi* Test
ey W i|ﬁ§
Obsez'/ation
ks Width mm . N/
Compliance# ’ Passed
Measured Mass# g / / me::lsl 10 68
b/

4-Jun-2020

CHAN Leung Chor, Dennis
Laboratory Manager

Page 1
- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




BS EN 124-1: 2015

11-May-2020
14-May-2020
: C120

i £ ening x 88(H) Double Seal 1 P e
Test Results:
Lab. Sample No. ' 20051 1M:AA4P/1
Customer Sample No. - \
Size of Test Block mm N

. Cheung Hing Foundry (HK) Limited
99 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T.

Permanent Set /

Applied Load o
3 of Applied Test Load) KN .
easyred Permanent Set mm N 0.14
A ¥
A & Test \ W \
pliec Test Load
‘mInred for 30 sec.) kN 128.8
Obsiation N
|alacks Width mm—— \I
Compliance# P~ 7 Passed
Measured Mass# g / &1: .l 70;(;)
4

00 (secured according to 6.6a or 6.6¢) : 2\)(when CO<300mm)

¢) For class 20 (secured according to 6.6b) : . (when CO<500mm)
Observation & test load BS EN 124-1: 2015 table 4

results apply to the sample as received.
ssults relate only to the items tested.

K.C.Yeung
15-May-2020

CHAN Leung Chor, Dennis
Laboratory Manager
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- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




STCONSULT LIMITED

BS EN 124-1: 2015

C : Cheung Hing Foundry (HK) Limited 11-May-2020
299 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T. 14-May-2020
3 G120
L m , ( istomer : g
Jescrif i -6 96 5 clear opening x 102(H) Double Seai Ductile Fon/vianiple Cover & Frame
4. i . C250

Sai ol ) mm

Test Results: m

Lab. Sample No. 200511MA2P/1 \_

Customer Sample No. s \

Size of Test Block mm N

Permanent Set

Applied Load ‘ ~
(2/3 of Applied Test Load) KN
ea.ured Permanent Set mm 0.31
adir.7 Test
hed or 305003 i 2542
Obsezvation
ks Width mm o > l
Compliance# Passed
Measured Mass# <g / / A:e':lgl; 07
b/

ording to 6.6a or 6.6¢)

¢) For class € 200 (secured according to 6.6b)

¢ results relate only to the items tested.
# Comptiance of the test results to the specification is an opinior

CHAN Leung Chor, Dennis
Laboratory Manager

Page 1
- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




AQUALI STCONSULT LIMITED

BEN RN #H °B i

NO.11A& A 3 , PING CHE ROAD, FANLING, N.T., HONG KON

TEL: 852-1674!

EMAIL: mé.2.2 ghaail.cim; 237

TEST

BS EN 124-1: 2015

11-May-2020
14-May-2020

. Cheung Hing Foundry (HK) Limited
99 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T.

. CI120
Jescrifi . W65 clear opening x 150(H) Double Seal f
Test Results: ,O
Lab. Sample No. y 200511IMASP/L N\
Customer Sample No. - \
Size of Test Block mm N
Permanent Set
Applied Load ‘ 400
(2/3 of Applied Test Load) KN y 4
r -
eNred Permanent Set mm h 0.41
adi* Test
liec Test Load
i Ij;red for 30 sec.) ki bl
Obsey vation N
ks Width mm
Compliance# I~ Passed
Measured Mass# g ( / / (F sere:.l:: 76

€00 (secured according to 6.6a or 6.6¢)
200 (secured according to 6.6b)

CHAN Leung Chor, Dennis
Laboratory Manager
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- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




BS EN 124-1: 2015
11-May-2020
. 21-May-2020
. Cl120

. Cheung Hing Foundry (HK) Limited
99 Pak Sha Tsuen, Kung Um Road, Yuen Long, N.T.

Test Results:

Lab. Sample No.

Customer Sample No. = \

Size of Test Block mm 230 N
Permanent Set
P

Applied Load ‘ r \
3 of Applied Test Load) KN J
y -
eNred Permanent Set mm {) \ 0.31
i T WS>
liec Test Load
intjlred for 30 sec.) 603.0
Obseivation \N

kN
ks Width
Compliance# = Passed
Measured Mass# tg ( / / &:’;16129,:

0 (when CO<450mm)

00 (secured according to 6.6a or 6.6¢)
290 (secured according to 6.6b)

s

‘ance of the test results to the sp
arid is not covered under the HOKLA

d Jize of loading block were pi

K.C.Yeung
22-May-2020

CHAN Leung Chor, Dennis
Laboratory Manager
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- End of report -

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




: C120 220225MA-1P

Date of R : 25-February-2022 : 25-February-2022

- 25-February-2022 1 of 1

Hing Foundry (HK) Limited
* 299 Pak Sha Tsuen, Kung Um Road, Y2
Sample Description

50 x 900 clear opening x 150(H) Dg¢ S»al Ductile Iron Manhole Cover & Frame

Supplier Cheung Hing Foundry (HK) Limited
Classification * D400

Clear Opening © 750mm

Clear Area 750 x 900mm

Laboratory Information

: Ping Che Mai

Size of #st Block \ :
rmanent Y4
Applied Load (2/3 of Applied Test Loa (m6 / 267.02
Measured Permanent Set / 0.21
p N

Ambient Temperature

Applied Load (Maint%ed NA (kN) 401.25
Cracks Width / / ) ) ;

AObservation ( \ / NCF

Compliance \V [ Passed

A Legend
FAC - Fracture at Cover / Grati 4
FAF - Fracture at Frame

NCF - No Visible Fracture

=

Remarks :
1.

6 Kg ; Mass of Frame : 115.3 Kg.

[] LEE Mei Yee, Julia (Managing Director)

O Leung Chor, Dennis (Senior Manager)
WU Cheuk Kit (Operation Manager)

- End of Report-
Issue No.1 on 18 March 2021

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.
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